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sl Y-060
SERIALNUMBER: -0/ cookpaTe.__

MOLD SIZE BY PO Havrs's
ORDER DATE &//2/.24 SHIP DATE: (2 FEBRY
FOR: WF/?
SIZE_ 3.5 X 2./ TvPE_XbS
THREAD OTHER_SW/ Ar 26 NL. 3.5 pm #%7&&—
MATRIX (H) 55@ \RL WEIGHT
MATRIX (8)_ 2o © 1 WEIGHT

snoer_/Y|COOO 31127 weiGHT
WANTDT @ 79 35

BLANK S0 77070 TJ

BILLET_ TUBE

weLp <6 mpr S M mpi pic XM BRAZE
THREAD GAGE STAND OFF

AL DIAMOND GRIND SIZE_ L & [ 5/0
LENGTH TO WELD /

FINISHED PIC TAKEN BY )QM CRATED BY Y/]A DATE: A d=2Y

International domestic

SHORT BIT & TOOL CO
225 GOLD STREET
GARLAND TX 75042
972-205-1011
shortbits@gmail.com



Certificate of Conformance

Diamond Grinding To Size \
Weld MPI

Thread Gaging

Serial Number Size Type Steel or Matrix Shank Diameter Borg
© U-060, U-061 350X2140 XS © Marx o N
Component Material Vender Lot or Heat Number
Agllank T BT | _ 8620 - o RI:I\;V - MM1‘8~1 07939, 5077(;7_7
Hard Powder WC SURFACE 36188
Soft Capping Powder W2 SURFACE 36095
Tool Joint
MIG Weld
Tubing
Inspection

Signed By:

date:

Z/'T/’la,z.\/




SURFACE

 ENGINEERING Surface Engineering Powders

\ ‘ \“‘ Wear Resistance Specialists y .
Certified Material Test Report
ompany Short Bits P.O.#: Vickie
loy Type: PWMP010 Size: 80/325 Mesh: 80/325 Micron: 180/45um
2scription MATRIX POWDER H _ Quantity: 100lbs
ecification N/A Type/Class: N/A

sat Number SE-36188

hemical Analysis Actual: X Nominal:

The data contained herein were obtained from samples considered to be representative of the products in the subject shipment and are believed to be
reliable. All operations performed comply with the material specification and the purchase order,

ement ations (Weight Percent)
Al: B: Be: C: 563 Co: Cr: Cu:

Fe: 0.17
in: Mo: N2: Nb: Ni: 2.02 02: P: =
Si: Ta: Ti: \'H Ww: Bal Wc: TAO:

)th: FC;0.03 Analytical Process(es):
Sampling Procedure / Spec: ASTM B215-10 Powder Mesh / Spec: ASTM B214-07-2011
Hall Flow / Spec: ASTM B213-13 Apparent Density / Spec: ASTM B212-13
hysical Properties
laterial Hardness  Scale: ¥/Rc: N/A [ HB: _IHv: CIHk:
all Flow 12.4 Sec./50g Apparent Density: 6.9 g/cm3
article Size Distribution: ize Microns(u ieve (mesh
180/80: 4.65 150/100: 125/120: 14.8 106/140:
90/170: 15.65 75/200: 63/230: Bal 53/270:
45/325: 16.75 38/400:  33.45 32/450: 25/500:
20/635: 15/800: +10: +5:
Other:

rface Engineering Alloy Company hereby certifies the above listed material meets all requirements of the abaove listed specifications in addition to the
nfirmation that during the manufacturing process, testing, and inspection, the product was completely void of contact with the element Mercury or any of its
mpounds. In addition, this certification validates that all test results and operations performed by Surface Engineering Alloy Company, or its subcontractors,
= in compliance with the material specification and the specific applicable material requirements of ASME SFA 5.21, of ASME Section II. The requirements of
deral Law, Title 18, Chapter 472pply to this order and to subtier suppliers.

5M-1000-CERT-P Rev A 4/18/2023 _ﬁ J/ 1/4/2024

Reporting Officer Date

2895 46th Ave North Michael Russell
St. Petersburg, FL
Main Office: 727.528.7998

www.surfaceengineering.com




SURFACE

 ENGINEERING Surface Engineering Powders
“‘ Wear Resistance Specialists : .
Certified Material Test Report

ompany Short Bits P.O.#: Vickie

lloy Type: PWCTPM002 Size: 80/325 Mesh: 80/325 Micron: 180/45um
escription CTPM CRYSTALLINE W 80 X 325 MESH Quantity: 100lbs

pecification N/A Type/Class: N/A

eat Number SE-36095

hemical Analysis  Actual: x Nominal:

The data contained herein were obtained from samples considered to be representative of the preducts in the subject shipment and are believed to be
reliable. All operations performed comply with the material specification and the purchase order.

lement Concentrations (Weight Percent)
Al: B: Be: C: 0.008 Co: Cr: Cu:
Fe: 0.0012
Mn: Mo: 0.007 N2: Nb: Ni: 02: 0.0013 P: -
Si: Ta: Ti: Vi W: BAL Wc: TAO: 0.03
Dth: Analytical Process(es):
Sampling Procedure / Spec: ASTM B215-10 Powder Mesh / Spec: ASTM B214-07-2011
Hall Flow / Spec: ASTM B213-13 Apparent Density / Spec: ASTM B212-13
hysical Properties
Material Hardness  Scale: T /Rc: N/A  [_HB: _Hv: L Hk:
lall Flow 9.8 Sec./50g Apparent Density: 8.2 g/cm3
article Size Distribution:  Size Microns(um)/U.S, Sieve (mesh)
180/80: 0.1 150/100: 0.8 125/120: 5.85 106/140: 8.25
90/170: 13.65 75/200: 25.80 63/230: 18.50 53/270: BAL
45/325: 7.15 38/400: 6.95 32/450: , 25/500:
20/635: 15/800: +10: +5:
Other:

urface Engineering Alloy Company hereby certifies the above listed material meets all requirements of the above listed specifications in addition to the

onfirmation that during the manufacturing process, testing, and inspection, the product was completely void of contact with the element Mercury or any of its
ompounds. In addition, this certification validates that all test results and operations performed by Surface Engineering Alloy Company, or its subcontracters,
re in compliance with the material spedfication and the specific applicable material requirements of ASME SFA 5.21, of ASME Section II. The requirements of

ederal Law, Title 18, Chapter 47apply to this order and to subtier suppliers.

: 1/25/2024
Reporting Officer Date

2895 46th Ave North Michael Russell
St. Petersburg, FL
Main Office: 727.528.7598

www.surfaceengineering.com

SM-1000-CERT-P Rev A 4/18/2023



M ETALS

THE NON FERROUS SPECIALISTS SINCE 1836

330 Belmont Avenue, Brooklyn, NY 11207-4000 US.A
tel+1718.342.4900 fax:+1.718.3420175

Certificate of Analysis

Belmm;ﬂl.jﬁ,

Customer Order No:
Customer ID:
Customer Name:

Sales Order No:

Item No: 4483D Virgin Grade Binder Alloy

Shape:1/2" x 1/2" x 3/4" Tumbled Sheared Pcs.

31127

cu 47.11
MN 24.38
NI 20.02
ZN 8.14
B 1
Si A6
FE .02
PB <.05
SN .01

BELMONT METALS, INC.

Nasir Naseer

----------------------------

QC Administrator

January 09, 2024
VERBAL-VICKIE

SHORTC
Short Bits & Tool

46989

BELMONT

Ry

METALS



NUCO

R STEEL MEMPHIS, INC.

Mill Certification
11/16/2018

Ship To

|7 CustomerP O , 1139 Sales Croar 169266 1
Product Group | Special Bar Quality Part Number 3000400CR20NTED
Grade | AIS! 8620H/8622H (S 015- 025%.01 1 9-2 3) MAC, MECH, MIC.GS Lot# MM1810793S01
Size | 4" (4 000D) Round Heat#  MM18107939
Product © 47 {4 0000) Round 20' R/L £620-C2Q3 B L Number . G1-347540
Descnpron  B620-C2Q3 Loac Number  G1-180407
Customer Spec Customer Part # |

| Rty

tar fy IRAT the Matenal Seseded Reren Ras Haen manyfaciurad » 3ccordance mith Ihe spacdicatons ard

SIAMCAIAS ISt AdGwe 3nd Tat £ satisfes INSSR Mequrements

Roll Date: 11/9/2018

Melt Date: 10/19/2018  Qty Shipped LBS: 29,755 Qty Shipped Bundles: 36

C Mn P S Si Cu Ni Cr Mo v Al 8
0 22% 0 80% 0013% 0023% 0 24% 022% 0 50% 047% 021% 0 005% 0 026% 0 0003%
Sn T Cb Co Ca Ph As N H SP
3 007% 00017% 0 DD4% 0D0088%  00011%  00000% 0 004% 0 0086% 17 ppm 0.04%
Fe: Balance
SP splormula
M vaie 219
nahility Band
T2 3]s sl e |J7| 8|9 J10 | J11 | )12 J13[J14 715 | 316 | J18 | J20 [ J22 | J24 | J26 | J28 | J3O J32
a6 | 46 | 43 (37 |31 |27 |26 | 25 24123 |22|20 |20} 20| 19| 19 | 18 8|17 |16 18|15 15] 15

E381 Surface (Back) !

Oxide Cleaniness. SAE J42200
Bnre!t 183 000bhn

Gran Swe per ASTMEN12 =7

E381 Mid Radws (Back) 1

Siticate Cleanliness, SAE J422 00
Brneli Converted Mid-Radius, 187 Obbn
Reduction Ratio 114 .1

E381 Center (Back) 1
Total Oxygen per ASTM E1019 =13 7000ppm
Brinell Converted Surface” 183 Qbhn

KEVG- 10 Cotomer 1 20°7

|
Steven Gage
Division Metallurgist

Page 1 of 2



NUCOR Mill Certification

' NUCOR STEEL MEMPHIS, INC. 11/16/2018

Soid To Ship To
Customer PO | 1139 Sales Order 169266 1
Product Group , Special Bar Quality Part Number 30004C000R20ONTEQ

Grade | AlISi 8620r1/8522H {S 015- 025%.D1 1 9-2 3) MAC, MECH. MIC.GS Lot® MM1810793901
Size : 4 {4 0000) Round Heat#  MM13107939

| Product | 47 (4 0000) Round 20° R/L 8620-C2Q3 8L Number G1-347540

| Description ' 8620-C203 Load Number © G1-190407

| Customer Spec Customer Part #

' nprely LEMdy Ihdl the maler gl Sescrbed Foren has beea manulacturad ir 3cccedance wil Me s0eCificahions and $1andarcs asted above ant Mat 15305%e5 1052 requ reTents

ASTM E381
Surface 1 MigRadws 1 Center 1

ASTM E45 Methed A (Woerst)
Sufides T 'S5 H 15 Aummna TOO HOOG Simcates TGO H OO Globular T10 HOS

Sceaificaton Camments EAF. LMF. VACUUM DEGASSED. CONTINUCUSLY CAST HOT ROLLED AS ROLLED TD-PUR-407 11/25/08. JOM A0 QL2 ASTM
A322 ASTM A0S ASTM A28

¢ Al mangfactuning processes. including melting have teen performed i the U S A

7 No mercury mercury compounds or mercury containing devices came into contact with this product

©Velding or weld repair was not perfomed on this material
s matenal conforms 10 the specifications descnbed en this document and may not be reprocucea except in full, without
.en approval of Nucor Corporation

5 This product s NAFTA certified under Paragraph "B” of the NAFTA rufe of ongin

3 Matenal 1s Free of Racioactive Contamination

T Tres document s in complance with EN 10204 ‘lgpe 31

3 The fnliow:ng lests are cutside the iSO 17025 Laboratory Scope for Nucor Steel Memphis® Hycrogen, Brinell. and

Non Qesfructive Tc:'.-ng
G Resuls reported for ASTM E45 (Inclusion content) and ASTM £112 (Grain size) are provided as interpretation of ASTM procedures

10 Tas: procedures performed in comphance with the following ASTM standards Chemical Analysis E415, Total Oxygen E1D19
Gram Size E112 Macroetch =381, Tensde and Hardness Testing A370. Charpy impact £23, Decarbunzaton Deoth E1077
Mierocleaniiness £45

11 ASTM E23 tests canducted with 83mm stnker radius upon 10mm x 10mm V neter specimen

12 Export Country USA emall Memphis Sales@nsmem nucor com

i . ;
Sieven Gage
D.v.sion Metallurgist Page 2 of 2



Iuslomersl}ﬂzﬁ,Bg&ﬁ METALS INC SO?d—qg: $§351719 PI_?? gOWH? Cust PO#: 5749 R452132

o
.-ét‘?-}‘ *
‘*}70 e u IC 1807 EAST 28TH ST. LORAIN, OH 440!
ot T ; PHONE: 330-43B-5694 ' FAX: 330-438-56¢

<ERTIFICATE OF TESTS REPUBLIC ENGINEERED PRODUCTS April 21, 2011
—_— PAGE |
B IEK=====-‘--l4--:2:====8:‘wlll:B’Bﬂ'l::.ﬂ:ﬂ::ﬂlBIIIIUIBL‘SR:—':::B:"L‘=-======.--w§u=========Sl.
PURCHASE ORD: P341281-432 PURCHASE ORDER DATE: 3/24/2010
PART NUMBER: 507015 ACCOUNT NUMBER: 5482~-1516-01
ORDER NUMBER: 1462602 - 01 SCHEDULE: 79%4-47

HEAT: 5077077 REVISION: 1

===== CHARGE ADDRESS swanucccccnssacoacANMer S s o oo n e NS a ke e W0 G SHIP TO cc==z=noewccumammc===nsses

37 sk PR B e g

-------------------------------------- MATERIAL DESCRIPTION -------vrormmemea i samma e
HOT ROLLED STHEL BARS ALLOY ASTM R322-07 G ASTM A304-05 AISI-8620/8620-H FPINE GRAIN VACUUM
DEGASSED RESTRICTED CHEMISTRY
SIZES: RDS 4.0000 DIAM X 20FT ©.0000IN MIN/24FT D.C000IN MAX

RDS 101.5000MM DIAM X 6096.0000MM MIN/7315.2000MM MAX

---------------------------------------- LADLE CHEMISTRY § ===-==--esesescnccescsancosemeancesreencs
c I » s sI cu NI CcR
0.19 0.80 0.008 0.034 0.16 0.20 0.42 0.48
v (40 su AL cB N

0.003 0.16 0.010 0.024 0.001 0.0104
--------------------------------------- CALCULATED TESTS ===---==s=m--mmsoscoocameecsomamennoaceos

AUSTENITIC GRAIN SIZE 5 OR FINER BASED ON A TOTAL ALUMINUM CONTENT EQUAL TO OR GREATER THAN .020% PER

ST AZ9.
B SEMI - FINISHED RESULTS -----=s---=csccsmacsssmescaecnean-moes

JOMINY HARDNESS TEST SAE J408/ASTM R255

1 2 3 4 5 6 7 8 9

45 42 34 28 25 23 22 21 2¢

-------------------------------------- FINESHED SIZE 'RESULIS -sr=smosizesas ioacsaseinamen = ymee o emns
L e g O e o L S o 0 e NOTES sesmsmsewsms=enecrsser-omsessnseses reprvycblcnes
CHEMICAL ANALYSIS CONFORMS TO APPLICABLE SPECS: ASTM E415, LBL10129, LBL10230, AST™ E1013,
LBL10158, LBL10114, AND ASTM E1085, LBL10184, L3L10188.

EFUSLIC ENGINSERED PRCDUCTS HEREBY CERTIFY THAT THE MATERIAL LISTED HEREIN HAS BEEN INSPECTED AND
TESTED IN ACCORDANCE WITH THE METHODS PRESCRIBED IN THE GOVERNING SPECIFICATIONS AND BASED UPON TEE
RESULTS OF SUCH INSPECTION AND TESTING HAS BEEN APPROVED FCR CONFORMANCE TC THE SPECIFICATIONS.

CERTIFICATE OF TESTS SHALL NOT BE REPRODUCED EXCEPT IN FULL.
ALL TESTING HAS BEEN PERFCRMED USING THE CURRENT REVISION OF THE TESTING SPECIFICATIONS.

RECORDING OF FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT MAY BE PFUNISHED
AS A FELONY UNDER FED STATUES TITLE 18 CHRPTER 47.

THE MATERIAL WAS NOT EXPOSED TO MERCURY OR ANY METAL ALLOY THAT IS LIQUID AT AMBIENT TEMPERATURE
DURING PROCESSING OR WHILE IN OUR POSSESSION.

NO WELD OR WELD REPAIR !WAS PERFORMED ON THIS MATERIAL.

G. XRUTH BY HILDA BEGUE
DIRECTOR QUALITY ASSURANCE









